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www.eph-dresden.de

TEST CERTIFICATE

ST-25-01-21-44

Products: Laminate floor coverings in the thicknesses: 7.0 mm - 12.0 mm

Client: M. Kaindl GmbH/ Kaindl Flooring GmbH, KaindIstrasse 2
5071 Wals/ Salzburg, Austria

Order: Carry out of an external quality control on laminate floor coverings
according to EN 13329:2023-12, I1SO 14486:2012

Test report: 2117129/2024/5/5W/5W1

Test results:

Classifications
Laminate floor covering of the thicknesses Classes
7 mm class 31, class 32 and class 33
8 mm class 31, class 32 and class 33
10 mm class 31, class 32 and class 33
12 mm class 31, class 32 and class 33

The tested laminate floor coverings meet all requirements according to EN 13329:2016+A2:2021
and ISO 14486:2012 for each declared class.

This test certificate is valid until 20/01/2026.

Dresden, 21/01/2025
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